Pursuant to Government Code Section 54953(e), members of the Board of Directors and
staff will participate in this meeting via a teleconference. Members of the public can
comment when prompted by unmuting their microphone, and allowing access to their
webcam is optional.

CAYUCOS SANITARY DISTRICT

200 Ash Avenue
PO Box 333

GOVERNING BOARD Cayucos, California 93430-0333
R. Enns, President 805-995-3290
D. Chivens_, Vice-President
> Lyon, Director BOARD OF DIRECTORS
R. Frank, Director
H. Miller, Director REGULAR MEETING AGENDA

THURSDAY, OCTOBER 21, 2021 AT 5:00PM
200 ASH AVENUE, CAYUCOS, CALIFORNIA 93430

Please join our meeting from your computer, tablet or smartphone.
https://www.gotomeet.me/AmyL essi/csd-bod-regular-meeting
[...]
capitalization requirements are described below.

a) For purposes of capitalization, the threshold will generally not be applied to components of fixed assets.
For example, the base, desktop and bookshelf purchased as components of a modular desk unit will not
be evaluated individually against the capitalization threshold. The entire modular unit will be treated as a
single fixed asset.

b) Repairs to existing fixed assets will generally not be subject to capitalization unless it extends the useful
life of the asset. If the repair extends the useful life of the fixed asset, it represents an improvement and
is subject to the requirements described below.

c) Improvements to existing fixed assets will be presumed (by definition) to extend the useful life of the
related fixed asset and will be subject to capitalization only if the cost of the improvement meets the fixed
asset threshold.

d) Capital projects will be capitalized as “Construction in Progress” until completed. Costs to be capitalized
include direct costs, such as labor and materials, as well as ancillary costs and any construction period
interest costs as may be required.

4175.19 Surplus Property
4175.20.1 The District Manager, or their designee, is responsible for the transfer and disposition of surplus
District property. The Board of Directors has the authority to declare Fixed Assets surplus.

4175.20.2 Under no circumstances shall any District property, capitalized or non-capitalized, be sold or given
to anyone unless approved by the District Manager, or their designee, nor shall any employee personally
benefit from the disposition of any District property.

4175.20.3 Methods of Disposition

The District Manager, or their designee, shall determine the appropriate method of disposition that is in the
best interests of the District.

Procurement Policy 29 Page 9 of 12



a) Trade-In: Property declared as surplus may be offered as a trade-in for credit toward the acquisition of
new property. If surplus property is to be applied to a purchase order, the trade-in value shall be itemized
on the purchase order. The amount charged against the expenditure account will be the value of the
purchase before application of the trade-in credit.

b) Return to Manufacturer: Surplus property may, when possible, be returned to the manufacturer for
buy-back or credit toward the purchase of new property.

c) Disposal: Surplus property may be offered for sale or donation by the Administrative Accounting
Manager upon approval by the District Manager or their designee. All surplus property is for sale or
donation “as is” and “where is”, with no warranty, guarantee, or representation of any kind, expressed or
implied, as to the condition, utility or usability of the property offered for sale. Appropriate methods of
sale are as follows:

= Public Auction: Surplus property may be sold at public auction. Public Auctions may be conducted
by District staff, or the District may contract with a professional auctioneer including professional
auction services, such as GovDeals.

= Sealed Bids: Sealed bids may be solicited for the sale of surplus property. Surplus property disposed
of in this manner shall be sold to the highest responsible bidder.

= Selling for Scrap: Surplus property may be sold as scrap if the District Manager, or their designee,
determines that the value of the raw material exceeds the value of the property as a whole.

= Negotiated Sale: Surplus property may be sold outright if the District Manager, or their designee,
determines that only one known buyer, or non-profit recipient for a donation, is available or interested
in acquiring the property.

= No Value Item: Where the District Manager, or their designee, determines that specific supplies or
equipment are surplus and of minimal value to the District due to spoilage, obsolescence or other
cause or where the cost of disposal of such supplies or equipment would exceed the recovery value.
The Administrative Accounting Manager, or their designee, shall dispose of these items in such a
manner as they deem appropriate and in the best interest of the District.

4175.20 Environmentally Preferable Purchasing
4175.20.1 In accordance with SB 1383, these guidelines provide direction to ensure that products purchased
by the District include recycled content, reduced toxicity and increased durability. Employees are required,
when feasible, to select products according to these guidelines.
1. General Office Supplies
Printer/Copier Paper. Buy with at least 30% post-consumer content and no chlorine bleach. Reduce
overall paper use by:
Using duplex printing
Printing on previously used paper
Scanning (rather than faxing) documents to send
Using smaller fonts and margins that are within ADA recommended guidelines
Reusing office paper as scratch paper
Using central or master hard copy files, not multiple personal copies

Notepads: Buy with at least 30% post-consumer content.

Binders and dividers: Buy items made from biodegradable materials. Employees are encouraged
to reuse binders from project to project.

Procurement Policy 30 Page 10 of 12



2. Office Equipment
Purchase equipment (computers, monitors, copiers, printers & faxes) with the following features:
= Consume as little power as possible duringoperation
= Have the function of automatically switching into low-power or power-off mode (for all machines,
the "Energy Star” logo helps indicate the machine has such a function)
= Be Energy Star, and preferably EPEAT rated (forcomputers and monitors)
= Have the capacity for upgrading or expanding functions for long use
= Reuse equipment by giving to local schools and organizations

3. Employees are encouraged to help save energy by:
= Turning off equipment and printers at night
= Enabling all equipment with sleep mode capability, and reducing theinterval used to trigger sleep
mode

4. Break room Supplies

= Dishes and Utensils: Use washable dishes and utensils or disposable dishes and utensils with
recycled content, no chlorine bleaching, or from alternative, such as plant-based, materials.

= Paper products: Buy products with recycled content and no chlorine bleach. Buy paper towels
with smaller sheets.

= Water: Single use bottles of water, preferably made from plant-based or other biodegradable
material, may be purchased for special events use only. Staff and Directors will use pitchers and
cups.

4175.21 Reservation of Rights

The District reserves the right to utilize any other legally-authorized methodology for construction contracting,
including without limitation design-build contracting in accordance with Public Contract Code §§22160, et seq.

Procurement Policy 31 Page 11 of 12



Exhibit A

PURCHASE REQUISITION

Requisitioned By: Date:

Date

Preferred Vendor: Needed:
QrY ITEM # DESCRIPTION GL UNIT PRICE | LINE TOTAL

SUBTOTAL
SHIPPING
SALES TAX
TOTAL
FOR OFFICE USE ONLY:
SHIPPING METHOD SHIPPING TERMS ESTIMATED DELIVERY DATE
SPECIAL NOTES: COPIED TO BILLING METHOD
District Manager Credit Card
Accounting for Ordering Will Send Invoice
Original Requestor On Account Credit
Approved By: Date: Approvals: Ordered By: Date:
$0 - $500 = Department Head
$500 - $40k = District Manager
$40k & above = Board Approval

Tocurement rolcy 3—2 Page t2ofr 12



AGENDA ITEM: 8

DATE: _October 21, 2021

CAYUCOS SANITARY DISTRICT

TO: BOARD OF DIRECTORS
FROM: RICK KOON
DISTRICT MANAGER
DATE: OCTOBER 13, 2021
SUBJECT: DISCUSSION AND CONSIDERATION TO RECERTIFY THE

CAYUCOS SANITARY DISTRICT’S 2021 SEWER SYSTEM
MANAGEMENT PLAN (SSMP)

DISCUSSION:

Every two years the District is required to recertify the SSMP. Staff held off on the last
recertification until the WRRF was completed so that any additions from the WRRF
could be incorporated into the final SMMP document.

Items that were added include the description of the WRRF plant components and a
response plan for the WRRF.

The new SMMP document is attached for review.

RECOMMENDATION:

Staff recommends that the Board recertify the Cayucos Sanitary District's 2021 Sewer
System Management Plan (SSMP).

33



AGENDA ITEM: &

,,/////1//,,,,

SEWER SYSTEM MANAGEMENT PLAN

Board Approved April 21, 2010
Revised October 21, 2021

CAYUCOS SANITARY DISTRICT | 200 Ash Avenue and 800 Toro Creek Road

34




Sewer System Management Plan 35 Page 1 of 40



Regulatory Requirement

On May 2, 2006, the State Water Resources Control Board (SWRCB) enacted Order No. 2006-0003, State
General Waste Discharge Requirements for Sanitary Sewer Systems (WDR). The WDR requires any public
agency that owns or operates a sanitary sewer system more than one mile in length that conveys untreated or
partially treated wastewater to a publicly owned treatment works (POTW) in the State of California, comply with
the requirements of the WDR.

The Cayucos Sanitary District (District) owns and operates a wastewater collection system more than one mile
in length that conveys untreated wastewater to a publicly owned treatment works (POTW) and therefore is
required to comply with the WDR. The District submitted a Notice of Intent (NOI) to the SWRCB on July 6, 2006
for coverage under the WDR and has developed this Sewer System Management Plan (SSMP) according to the
Development Plan and Schedule.

Collection System Description

The District's collection system serves residential and commercial users. The collection system includes
approximately 20 miles of gravity sewer line, approximately 5 miles of force main, one of which conveys sewage
from Lift Station 5 to the Cayucos Water Resource Recovery Facility, approximately 480 manholes, lamp-holes,
and clean-outs and five lift stations which are monitored daily. The mainlines are made of a variety of materials,
depending on the age; vitrified clay pipe (VCP), polyvinyl chloride (PVC), high density polyethylene pipe (HDPE),
and cast iron. The lift stations are all of the submersible pump and above-ground control panel variety.

Wastewater Collections Staff

Collections staff operate under the general supervision of the District Manager. Collections staff includes one
lead worker and two collections workers. Staff responds to main line sewage spills and other calls 7 days a week,
24 hours per day. The District will respond to private lateral sewer discharges but is not responsible for
maintaining or replacing private laterals (CSD Ordinance No. 26).

The District operates and maintains a trailer-mounted hydraulic line cleaner, six emergency generators (five
permanently installed; one trailer-mounted), and one diesel-powered bypass pump. The District maintains an
inventory of spare pumps, safety equipment, and other tools and equipment for planned and emergency
situations. The District has a scheduled preventive maintenance and enhanced maintenance program that
addresses hot-spots to maintain the system. The District conducts its own Closed-Circuit Television (CCTV)
inspections and records historical data about the system to prioritize maintenance activities.

Wastewater Treatment Plant

The Cayucos Sanitary District's Water Resource Recovery Facility is a newly constructed wastewater treatment

Sewer System Management Plan 36 Page 2 of 40



plant, completed in 2021. It has a maximum capacity of 1.2 MGD, an average capacity of 0.340 MGD, and
consists of headworks with both coarse and fine screens and grit removal, a membrane bio reactor (MBR) with
two (2) aeration tanks as well as two (2) pre-anoxic and two (2) post-anoxic tanks, three (3) membrane tanks
with ultrafiltration, a screw press for dewatering solids, and two (2) ultra-violet vessels for disinfection of effluent
water.

Wastewater Treatment Staff

Treatment plant staff operate under the general supervision of the District Manager. Treatment plant staff
includes one Chief Plant Operator, one full-time Operator, and one part-time OIT (Operator-in-Training). Staff
responds to any emergency calls for spills or other issues at the plant 7 days a week, 24 hours per day.

Source Control and Fats, Oil and Grease (FOG)

Between 2004 and 2006 businesses in Cayucos were surveyed for possible industrial waste discharges. The
survey included business names, addresses, names of contacts, telephone numbers, inventories of chemicals
where applicable, and other pertinent information. Currently there are no businesses that qualify as industrial
waste dischargers in Cayucos.

In 2005, restaurants were surveyed for grease removal devices. Based on this survey a grease trap and
interceptor program was initiated. The District inspects businesses with grease traps and interceptors on an
annual basis. Businesses that are found to be out of compliance with the District's Fats, Oils, and Grease policies
receive more frequent inspections.

SSMP Development Plan and Schedule

The development Plan and Schedule outlines the plan actions to be taken, and compliance dates that the District
will have in the development of the SSMP. The SSMP is to be audited bi-annually and is required to be approved
by the District's Board of Directors during a public meeting. The District adopted its original SSMP on April 21,
2010.

Electronic Reporting of Sewer System Overflows (SSO)

Upon establishment, all enrollees were required to obtain SSO Database accounts and receive a "Username"
and "Password" by registering through the California Integrated Water Quality System (CIWQS) website.
Additionally, within 30 days of receiving an account and prior to recording SSOs into the database, all enrollees
were required to complete the "Collection System Questionnaire", which collects pertinent information regarding
an Enrollee's collection system. This questionnaire must be updated at least annually. The questionnaire was
completed on April 17, 2007 and has been updated as changes have been made. The District's Collection System
has been assigned a Waste Dischargers Identification Number (WDID) of 3 SSO 11216.

Electronic reporting of SSOs started on May 2, 2007. This reporting of Category 1, 2 and 3 SSOs and other spills
will be ongoing. The District maintains a binder regarding SSOs in the District office; it is kept up-to-date listing
all spills including private laterals. Spills are reported to the District Board in the Monthly Operation and
Maintenance Report.

The District maintains two legally responsible officials (LRO) for both the collection system and the WRRF. An

LRO is a principal executive officer, ranking elected official, or their written designee responsible for the overall
operation of the system.

Sewer System Management Plan 37 Page 3 of 40



COLLECTIONS SYSTEM

LRO NAME AND TITLE PHONE #
Rick Koon, District Manager 805-995-3290 ext. 101
Jon Collins, Lead Collection Worker 805-995-3290 ext. 106

WATER RESOURCE RECOVERY FACILITY

LRO NAME AND TITLE PHONE #
Rick Koon, District Manager 805-995-3290 ext. 101
Sarah L. Hooper, Plant Operator 805-995-3290 ext. 201

Collection System Assessment

The District has conducted a sewer system assessment to identify activities that the District needs to meet the
requirements of the WDR. This assessment has shown which of the District's activities meet the requirements of
the WDR, and which need to be created, modified, or expanded. This program is on-going.

Plan and Schedule

The first steps in the WDR were to file the Notice of Intent, fill out the SWRCB questionnaire and begin electronic
reporting of SSOs. The step that followed was to present the Plan and Schedule to the governing body for
approval. At the regular meeting of the Cayucos Sanitary Board of Directors on January 16, 2008 the Preparation
and Adoption of the Sewer System Management Plan was presented. The initial adoption of this plan and the
associated schedule were approved at the January 2008 meeting.

The Eleven Elements of the SSMP:

Goals: The stated goals for the SSMP
Agency Organizational Structure and SSO reporting chain of communications
Document Legal Authority
Operation and Maintenance
a. Mapping

Preventative Maintenance Program